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Test code Date tested
H367.2 07 Dac, 1987
Type of test

ATRBOBNE SOUND INSULATION

Tested in accordanca with

BS 2750 AND ISQ 140

Report prepared by R. MEER E {”sﬂﬂ(

Specimen description

1, CONSTRUCTION TESTED

100 mm Gyproc metal stud partition with 25 mm Gypglas 1200 glass wool mat in
the cavity

comprising:

2 x 12.5 mm Gyproc wallboard

48 mm Gyproe 48555 metal studs at 600 mm centres
25 om Gypglas 1200 glass wool mat

2 x 12,5 mm Gyproc wallboard

w o3

Joints €£illed and perimeter sealed,
See Appendix 1l for constructiom schedule and Appendix 2 for details of rthe
airbomme sound insulation test procedure,

2. RESULTS

The result sheet overleaf gives the tabulated socund reduction iadices and
the principal single figure ratings in addition to the plotted spectrum, the
BS 5821:1984 curve and the ASIM E413 curve.

The result caleulated to BS 5821:1984 is:

Weighted Sound Reduction Index Rw = 51 (BS 5321)

The adverse deviaticn at 100 Hz iz 11 dB.

Ref. 1414
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Acoustics test
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AFPENDTX 1

CONSTRUCTION SCHEDULE

Test specimen erected within a timber lined aperture between two
reverberation tooms in the Acoustics Research and Testing Laboratrory,
British Gypsgum Research and Development Department.

Test aperture dimensions: 2400 mm high x 3600 mm wide.

Component List

Floor/eceiling channel: Gyproc 50C55

Metal studs : Gyproc 48855
Glags weol infil : 25 mm Gypglas 1200 (0.32 kg/m )
Wallboard : 12,5 mm Gyptoc wallboard (10.03 kgfm )

Gyproe Jointex
Gyproc Joint Tape
Gyproc Sealant

Metal Stud Partitioon Constroction Details:

Channels screw-fixed to the head and base of the aperture lining at 600 mm
Centres .

Stnds locared between channels at 600 mm centres. The end studs serew—fixed
to the aperture lining at 600 mm centres.

The glass wool mat placed between the studs in the cavity.

A double layer of wallboard fixed to both sides of the frame; the base layer
fized with Gyproc Drywall screws at 300 wm centres around the perimeter of
each board and the second layer, starting with a half-width board fixed with
screws around the perimeter at 300 mm centres and at 300 mm centres along
all studs.

The joints hetween wallbpard filled with Gyproc Jointex and reinforced with
Gyproc joint tape.

The perimeters sealed with Gyproec Sealanc.

Prodoct specificarion and forthur application details are available in the
British Gypsom Whire Book.
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APPRNDIE 2

BORTZCNTAL TEST JTTIE — AIRBORNE SOUND TNSULATTON

Test method to BS 3750:1980 Part IIT, IS0 140 Part IIL and ASTM E90-83, The tast rooms zre
approximately 109 m” in volume and the test specimen is 2.4 m x 3.6 m. The level differemce ar a
oiven 1/3 octavwe bard cemtre frequency is obtained bmeamring the difference in mean sound

oire levels between rooms When one toam comtaing a loudspedker emitting hend limited pimk noise.
%:Smean sournd pressure level is estimated from the average of the spatial intensities measured
within the rooi. The Somd Rednction Index B for the test specimen i obtained by the addition of
the term 10 logiq S/A o the level difference where S is the area of the test specimen ard A is the
eqivalemt absorpition In the receiving rocm.

TEST FRUCEDLRE -

with the following test method, the measursment of the sound reduction index of a test specimen
meets the requiretents of BS 2750: 1980 Part 1T and 150 140 Part IL in tetms of repeatabiliry:

Four pardomly placed stationary gicrophones to sample sound pressure levels im each room — Four
reverberarion time measurements (at different microphome lccations) — The sound reduction index is
measured in both dizections and the mean result reportad.

EXPRESSION OF RESULTS

The Samd Reducrion Igi-iix R over t}%e 1/ %‘ octave 1be.an%d centre frequency r.an%e1 1093__;1:5[:20{3 Hz is
presented in tatmlar praphical form. Four s i rati arse given; the ar tic mean
P L e o eanan 160 25150 T, 1 6 Mean K, The Weighted Soumd
Beduction Index R eveluated in accordance with BS 5821:1984, the Soung Transmission Class STC
evalimted in accofdence with ASTM E413 and the single fipure rating in dB{A) as vsed in France.

TEST EQUIPMENT
gorwe fan Electronics Sound Insulation Measuring System Type 823 contrplled hv a Hewlett

9836 micr ter with Nexwepian Electronics Microphone Multiplexers Type 827 with Bruel
and Ejaer Type 4165/%19 microphones .,

/ / Test Spacimen

/ 01

Sectivn through Herizontal Tast Sulte

S

= N\
N N\

DETAILS OF THE TEST FACILITY Elevation of Test Aperture (2.4 mx 3.6 =}

Room Dimensions

Mean Height 3.8 a
Mean Widtah = 6.0 m
¥ean Depth * 5.0 m
Volume =109 m
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Laboratory Test Code H367.2
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12, 5mm Gyproe wallbeoard
12.50m Gyproc wallboard
Gyproc 48853 metal sruds
25mm Gvpglas 1200

12 .5mm Gyproc wallboard
12,5mm Gyproc wallboard

This data shest pre=s=nts the resultz of LABORATORY sound insu ation tests an (ME pertitlon ungr idnal eonditions.  When tha particdon s
usae ina building to divide rocrs tha resu e is aMeetad by the surrounding structure, I rdes 10 460k ue the sprimum saund insulation it s
tharefare !mperative shot the surrounding strustu#e is corgiderad.  The partilion will achieve ity Masimum aoune insularicn 5o |l?l'lﬁ LE]
s0urd cANNOT 1ird & wesker path trom the seuree room te the reesiving room,  “hern must bo no .cakage path usder, CVBF Or m the sides of
the martitian. Tha ictroduction of 08, win3aws or ethar deparuras $-em the ssesitied panidon egnsructian may also redude RE 24000
insulazion.  Condnuous floarboards under the gartition 9 SonTiNLE-Is timbar aists ovar tha partiticn may ba 4 waok poth oz may blockwek

flank walia I the absenee of Hanking wonsmission the (aboratory Rw rating i§ eguivniont ta tha fisld DT

wihan the regaiving raom is

a0 m? in velume with o common wall area of 10 M, When tha recn sizes vary from thig. the atings diffar from each ather slightly

depending pnThe layows,  Eurthor pdvica can be abtaines from Brlush Sypsum's Technical Advisary Suarvice |1
a

- @ - Research & Devalopment Dapartment
: i E&st Leske
P i Loughbarough
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equlrad.

P.E. JONES

Froject Manager LA coustics)



The Building Test Centre

Fire Acoustics Structures

Addendum To BGATR 1200

The Building Test Centre
British Gypsum Limited

East Leake

Loughborough

Leics. LE12 6NP

Tel (0115) 945 1564

Fax (0115) 945 1562

email btc.testing@bpb.com
web site www.btconline.co.uk

Ctr CALCULATION
R
Freq Source  Rec. (uc) Bgrnd Rec. (corr) Rev.time Corr. R |U.Dev.| 1/10ct
Hz dB dB dB dB dB dB dB dB
50
63
80
100 21.0 | 11.0
125 30.0 | 5.0
160 38.0
200 39.0 | 2.0
250 43.0 | 1.0
315 46.0 | 1.0
400 50.0
500 53.0
630 56.0
800 58.0
1000 60.0
1250 61.0
1600 65.0
2000 65.0
2500 60.0
3150 50.0 | 5.0
4000
5 000
6 300
8 000
10 000
Single Figure Ratings Rw C Ctr Total U. Dev., dB 25
BS EN ISO 717-1: 1997 dB dB dB
51 -4 -11

Rw + Ctr

=40

Calculated By:_ Franklin Sanicharane

Checked By:__ Bob Allen

Test Standard: BS 2750: Part 3: 1980
Test Procedure: 2750/3 issue 4

Worksheet: ctr calculation.xls
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------Curve of reference values (ISO 717-1)

Rw (C;Ctr) =51 (-4;-11) dB

Max dev. dB at Hz

Test Code:
Test Date:

R
dB

Freq.
Hz

50
63
80

4 000

5000
6 300
8 000
10 000

Rating according to

BS EN ISO 717-1:1997

C100-5000= dB

= dB

CSO-SOOO

= dB

C50-3150

Evaluation based on laboratory

measurement results obtained by

an engineering method:

Cir,50-5000= dB Cir,100-5000° dB

Cir,50-3150= dB




